






























        August 25, 2020 

 

PROPERTIES ON TOWN SEWER THAT 
MAINTAIN THEIR OWN ON-SITE EQUIPMENT 

 
All 10 properties are connected into the Town of Bourne Sewer System. 
Property owners maintain private pumps and not the Town of Bourne. 
Property owners are responsible to maintain equipment at their own expense. 

 

1. 9R Main Street 
2. CVS Pharmacy 
3. Honora Court [16 units] 
4. Bourne Oaks  [4 buildings = 106 units] 
5. Hideaway Village [266 units] 
6. Hess Gas Station – Dunkin Donuts  
7. Wayho Restaurant 
8. 304 Main Street [Chu residential] 
9. 2 Bourne Bridge Approach [Pet Smart/Starbucks) 
10. 39 Buttermilk Way 

 



TO:  Board of Selectmen 

FROM:  Thomas M. Guerino – Town Administrator 
[...]
NPDES permits require that the approved analytical procedures found in 40 CFR Part 136 be 
used for sampling and analysis unless other procedures are explicitly specified. Permits also 
include requirements necessary to comply with the National Pollutant Discharge Elimination 
System (NPDES): Use of Sufficiently Sensitive Test Methods for Permit Applications and 
Reporting Rule.2 This Rule requires that where EPA-approved methods exist, NPDES applicants 
must use sufficiently sensitive EPA-approved analytical methods when quantifying the presence 
of pollutants in a discharge. Further, the permitting authority must prescribe that only sufficiently 
sensitive EPA-approved methods be used for analyses of pollutants or pollutant parameters under 
the permit. The NPDES regulations at 40 CFR § 122.21(e)(3) (completeness), 40 CFR 
§ 122.44(i)(1)(iv) (monitoring requirements) and/or as cross referenced at 40 CFR § 136.1(c) 
(applicability) indicate that an EPA-approved method is sufficiently sensitive where:  
 

• In the case of permit applications, the ML is above the applicable water quality criterion, 
but the amount of the pollutant or pollutant parameter in a facility’s discharge is high 
enough that the method detects and quantifies the level of the pollutant or parameter in 
the discharge; or 

 
 

2 Fed. Reg. 49,001 (Aug 19, 2014). 



NPDES Permit No. MA0024368  2022 Fact Sheet 
  Page 11 of 53 

 
 

• The method minimum level3 (ML) is at or below the level of the effluent limitation 
established in the permit for the measured pollutant or pollutant parameter; or  

 
• The method has the lowest ML of the analytical methods approved under 40 CFR Part 

136 or required under 40 CFR chapter I, subchapter N or O for the measured pollutant or 
pollutant parameter. 

 
2.4.2 Reporting Requirements 

 
The Draft Permit requires the Permittee to report monitoring results obtained during each 
calendar month to EPA and the Massachusetts Department of Environmental Protection 
(MassDEP) electronically using NetDMR. The Permittee must submit a Discharge Monitoring 
Report (DMR) for each calendar month no later than the 15th day of the month following the 
completed reporting period. 
 
NetDMR is a national web-based tool enabling regulated CWA permittees to submit DMRs 
electronically via a secure internet application to EPA through the Environmental Information 
Exchange Network. NetDMR has eliminated the need for participants to mail in paper forms to 
EPA under 40 CFR §§ 122.41 and 403.12. NetDMR is accessible through EPA’s Central Data 
Exchange at https://cdx.epa.gov/. Further information about NetDMR can be found on EPA’s 
NetDMR support portal webpage.4 
 
With the use of NetDMR, the Permittee is no longer required to submit hard copies of DMRs and 
reports to EPA and the MassDEP unless otherwise specified in the Draft Permit. In most cases, 
reports required under the permit shall be submitted to EPA as an electronic attachment through 
NetDMR. Certain exceptions are provided in the permit, such as for providing written 
notifications required under the Part II Standard Conditions.  
 
2.5 Standard Conditions 
 
The standard conditions, included as Part II of the Draft Permit, are based on applicable 
regulations found in the Code of Federal Regulations. See generally 40 CFR Part 122. 
 
2.6 Anti-backsliding 
 
The CWA’s anti-backsliding requirements prohibit a permit from being renewed, reissued or 
modified to include with less stringent limitations or conditions than those contained in a 

 
3 The term “minimum level” refers to either the sample concentration equivalent to the lowest calibration point in a 
method or a multiple of the method detection limit (MDL). Minimum levels may be obtained in several ways: They 
may be published in a method; they may be sample concentrations equivalent to the lowest acceptable calibration 
point used by a laboratory; or they may be calculated by multiplying the MDL in a method, or the MDL determined 
by a lab, by a factor. EPA is considering the following terms related to analytical method sensitivity to be 
synonymous: “quantitation limit,” “reporting limit,” “level of quantitation,” and “minimum level.” See Fed. Reg. 
49,001 (Aug. 19, 2014). 
4 https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information 
 

https://cdx.epa.gov/
https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information


NPDES Permit No. MA0024368  2022 Fact Sheet 
  Page 12 of 53 

 
 

previous permit except in compliance with one of the specified exceptions to those requirements. 
See CWA §§ 402(o) and 303(d)(4) and 40 CFR § 122.44(l). Anti-backsliding provisions apply to 
effluent limits based on technology, water quality and/or state certification requirements.  
 
All proposed limitations in the Draft Permit are at least as stringent as limitations included in the 
2011 Permit unless specific conditions exist to justify relaxation in accordance with CWA 
§ 402(o) or § 303(d)(4). Discussion of any less stringent limitations and corresponding 
exceptions to anti-backsliding provisions is provided in the sections that follow.  
 
3.0 Description of Facility and Discharge 
 
3.1 Location and Type of Facility 
 
The locations of the treatment plant and Outfalls 001 and 002 to Cape Cod Canal are shown in 
Figure 1. The latitude and longitude of both outfalls is Latitude 41° 44' 23" and Longitude -70 
°37'18". Outfall 001, which discharges treated sanitary wastewater, consists of an eight inch 
diameter pipe with the invert at discharge, located approximately 12 feet below Mean Low 
Water. The Cape Cod Canal contains a federal navigation channel which is currently maintained 
at a depth of approximately 25 to 32 feet. Outfall 002 discharges onto the riprap of the Cape Cod 
Canal. Swimming pool discharges at Outfall 002 are conducted at an accessible manhole prior to 
the outfall since the outfall is often submerged.   
 
Massachusetts Maritime Academy (MMA) is a public, state university that offers degree 
programs in the maritime industry. The campus serves about 1700 students during the academic 
year which runs from September to June, except for January and February when most of the 
students are out at sea. During the summer months, MMA provides programs for up to 500 
students who reside on campus. The MMA Wastewater Treatment Facility (WWTF) is an 
advanced wastewater treatment facility that is engaged in the collection and treatment of sanitary 
wastewater from the MMA campus and associated buildings and is similar to a municipal  
wastewater treatment plant. 
 
The Facility has a design flow of 77,000 gallons per day (GPD) and the median flow for the last 
5 years has been 25,000 GPD. The system is a separate system with no combined sewers. 
Wastewater is comprised of domestic (sanitary) sewage from campus facilities and a once per 
year discharge of chiller water (condensate) from the facility HVAC system. In addition to the 
sanitary wastewater discharge, the 2011 Permit also authorized the discharge of boiler blowdown 
to Outfall 001. However, the Permittee notified EPA by email of April 28, 2021 that it no longer 
discharges any boiler blowdown to the receiving water. Therefore, the Draft Permit does not 
authorize the discharge of boiler blowdown to the receiving water.  
 
In addition, MMA has a swimming pool on campus from which a once per month discharge of 
about 10,000 gallons is necessary to adjust for proper water chemistry. These discharges are 
treated with chlorine and are dechlorinated and pH adjusted as necessary to stay within the 
permitted pH range as they are discharged to Outfall 002. On occasion, typically less than 
annually, the Permittee needs to discharge the swimming pool completely, which is a total of 
about 200,000 gallons.  



NPDES Permit No. MA0024368  2022 Fact Sheet 
  Page 13 of 53 

 
 

The permittee does not have any major industries contributing industrial wastewater to the 
WWTP, and thus is not required to have a pretreatment program.  
 
A quantitative description of the discharge in terms of effluent parameters, based on monitoring 
data submitted by the permittee from May 2016 through March 2021 is provided in Appendix A 
of this Fact Sheet.  
 

3.1.1 Treatment Process Description 
 
The MMA WWTF is an activated sludge wastewater treatment facility providing secondary 
wastewater treatment using a sequencing batch reactor. A schematic of the MMA WWTF is 
shown in Figure 2. 
 
The MMA WWTF receives sanitary wastewater from dormitories, classrooms, labs, laundry, 
gymnasium, and kitchen. The facility also receives sanitary wastewater from the training ship 
Enterprise when it is docked at the campus that is pumped from a lift station at the pier. In 
addition, there is about 400 gallons of chiller water from the HVAC system that is discharged to 
the WWTF once during the summer. The collection system includes 2 lift stations. At the 
treatment facility, wastewater is either pumped to a 15,000 gallon equalization tank and 
subsequently pumped to the treatment plant building, or pumped directly to the treatment plant 
building. In the treatment plant building, wastewater first flows through screening and grit 
removal facilities. Magnesium hydroxide is then added to increase alkalinity by a metering 
pump, followed by activated sludge treatment and clarification in sequencing batch reactors. 
Treated effluent is then discharged to a post equalization tank and pumped to rapid sand filters 
and a recently installed disk filter, followed by disinfection with ultraviolet (UV) light. The 
Facility has maintained a chlorine disinfection and dechlorination system for use in the event of 
failure of the UV system. Finally, effluent is discharged to the Cape Cod Canal through Outfall 
001. Sludge is decanted to an aerated storage/digester tank. About 300,000 gallons of thickened 
sludge is removed each year and hauled away by Wind River Environmental for disposal at the 
Plymouth, MA Wastewater Treatment Plant. 
 
MMA’s swimming pool has a capacity of 200,000 gallons. Approximately once per month, up to 
10,000 gallons of pool water is discharged to Outfall 002 for chemical balancing, with the 
discharge duration of an hour or two. The concentration of total residual chlorine (TRC) is tested 
prior to release of pool water through Outfall 002. The pool water is treated with calcium 
thiosulfate and when the residual chlorine is not detected, the pool water is discharged.  
 
There may be rare occasions when the pool will need to be completely emptied for maintenance. 
The Draft Permit requires the permittee to notify both EPA and MassDEP in advance of any full 
swimming pool discharges and to adequately dechlorinate these discharges for their duration. 
The complete discharge of the pool takes place over approximately a full calendar day and 
testing of the pool water is conducted throughout the discharge.    
 
 
 



NPDES Permit No. MA0024368  2022 Fact Sheet 
  Page 14 of 53 

 
 

3.1.2 Collection System Description 
 
The MMA WWTF is served by a separate sewer system. A separate sanitary sewer conveys 
domestic, industrial, and commercial sewage, but not stormwater. It is part of a “two pipe 
system” consisting of separate sanitary sewers and storm sewers. The two systems have no 
interconnections; the sanitary sewer leads to the wastewater treatment plant and the storm sewers 
discharge to the Cape Cod Canal. 
 
4.0 Description of Receiving Water and Dilution 
 
4.1 Receiving Water 
 
The Permittee discharges through Outfalls 001 and 002 into the Cape Cod Canal, within 
Segment MA95-14. This segment is 11.3 miles in length and encompasses the connection 
between Cape Cod Bay and Buzzards Bay in Sandwich and Bourne, respectively. The discharges 
are in close proximity to the end of Cape Cod Canal that empties into Buzzards Bay.      
 
Cape Cod Canal is classified as a Class SB water. The Massachusetts Surface Water Quality 
Standards (MAWQSs) at 314 CMR 4.05(4)(b) describes Class SB waters as follows: “These 
waters are designated as a habitat for fish, other aquatic life and wildlife, including for their 
reproduction, migration, growth and other critical functions, and for primary and secondary 
contact recreation. In certain waters, habitat for fish, other aquatic life and wildlife may include, 
but is not limited to, seagrass…These waters shall have consistently good aesthetic value.”     
 
Cape Cod Canal/Buzzards Bay is listed in the final Massachusetts Year 2016 Integrated List of 
Waters (“303(d) List”) as a Category 4A “TMDL is completed.”5 The Final Pathogen TMDL for 
the Buzzards Bay Watershed was published by MassDEP in March 2009.6 According to the 
Buzzards Bay Watershed 2000 Water Quality Assessment Report7, for those portions that have 
been assessed, this water body segment is attaining uses designated for shellfish harvesting and 
primary and secondary contact recreation, while designated uses for aquatic life, aesthetics, and 
fish consumption have not been assessed. The status of each designated use is shown in Table 1. 
 
                           Table 1 – Summary of Designated Uses and Listing Status 
Designated Use Status 
Aquatic Life Not Assessed 
Aesthetics Not Assessed 
Primary Contact Recreation 0.67 mi2 – support; 0.46 mi2 - Not Assessed 
Secondary Contact Recreation 0.67 mi2 – support; 0.46 mi2 - Not Assessed 
Shellfish Harvesting 0.67 mi2 – support; 0.46 mi2 - Not Assessed 

Fecal coliform – unknown source 
Fish Consumption Not Assessed 

 
5 Massachusetts Year 2016 Integrated List of Waters, MassDEP Division of Watershed Management Watershed 
Planning Program, Worcester, Massachusetts, December 2019. 
6 https://www.mass.gov/doc/final-pathogen-tmdl-for-the-buzzards-bay-watershed-0/download 
7 https://www.mass.gov/doc/buzzards-bay-2000-water-quality-assessment-report-s-i/download 



NPDES Permit No. MA0024368  2022 Fact Sheet 
  Page 15 of 53 

 
 

 
The 2009 Pathogen TMDL specifies wasteload allocations (WLA) for indicator bacteria 
depending on the waterbody classification. For Class SB waters that are designated for 
shellfishing with depuration, the indicator bacteria is fecal coliform and the WLA required for 
point source discharges are a geometric mean or median of 88 organisms per 100 mL nor shall 
10% of the samples exceed 260 organisms per 100 mL. As noted in 5.1.7, below, more stringent 
limitations from the 2011 Permit will be maintained due to anti-backsliding requirements.      
 
4.2 Ambient Data 
 
A summary of the ambient data collected in the receiving water in the vicinity of the outfall that 
is referenced in this Fact Sheet can be found in Appendix A of this Fact Sheet. 
 
4.3 Available Dilution 
 
To ensure that discharges do not cause or contribute to violations of WQS under all expected 
conditions, WQBELs are derived assuming critical conditions for the receiving water8. The 
critical flow in rivers and streams is some measure of the low flow of that river or stream. State 
WQSs require that for rivers and streams, the lowest condition is the lowest mean flow for seven 
consecutive days, recorded once in 10 years, or 7-day 10-year low flow (7Q10). See 314 CMR 
4.03(3)(a). 
 
The 2011 permit relied on a dilution study conducted as part of a Draft Environmental Impact 
Report for a project at Otis Air National Guard Base (1989), citing a dilution of 6400:1. In 2016, 
Woods Hole Oceanographic Institute (WHOI) conducted hydrodynamic modeling in the vicinity 
of MMA for the purpose of considering the redirection of the Town of Wareham’s WWTF 
discharge to the Cape Cod Canal.9 This modeling determined that a 1000:1 dilution contour 
around the vicinity of MMA Outfall 001 was roughly 45 meters by 300 meters and encompassed 
an area of approximately 0.13 square kilometers. A more conservative dilution contour of 500:1 
around a smaller area of the outfall was also graphed and could be used for the purposes of this 